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#4545 Report No.:  SHC20040584-01 H#A Date:  2020-04-24 #1750, 3L6T/Pagel of 6

BHEA - EE4ER LR (L) FIRAF

Applicant :  Raxwell Industrial Technology (Shanghai)Co., Ltd

H o RlEWEARSKAENZE 1077 SEHEAE 5 # 3501

Address : 3501,5F Sunplus Building, No.1077 Zuchongzhi Rd ,Pudong New District, Shanghai

#f{E B Sample Information

E R : RX2010K H &K sk )LE N =E

Sample Name :  RX2010K series 3D children Mask (Japanese style)
fits

lot number Pl

HREE 60 A~

Sample Qty.

LA EFE G R 5 B P 1R &Eﬁw)\ ICAS A stEm i B, ARIMIESER P RAGE SIS, &SN (80
SE#EPEFH (T . Above information and sample(s) was/were submitted and certified by/on behalf of the applicant. ICAS was not o\
responsible for the authenticity of the sample,and quoted the information with no responsibility as to the accuracy,adequacy ¢ }\\f&
and/or completeness.

3 H e L
E s
Sample No. C20040584-01
FE bl H
Date of Sample Received 2020-04-20
P e A H 34
Sample Test Period 2020-04-20~2020-04-24

M A Test content:

i : HZEATH.

Test Item(s) : Please refer to next page(s).

o U 77 ¥ : WERLTH.

Test Method(s) : Please refer to next page(s).

FE AR : T/CNTAC55-2020 ( RAAZADE)

Reference to : T/CNTAC 55-2020 ‘Civil sanitary mask’

o 45 : BEHLTR

Test Results : Please refer to next page(s).

i) g/
Prepared by: %7\ Reviewed by {y
(#B) 7 (BEH)

e R R R TN B AR 55 ( L ) AR 22 ) NCA0134908

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAT) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai EiHEI{TEIRILE1555
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#4545 Report No.:  SHC20040584-01 H# Date:  2020-04-24 H200, FL671/Page2 of 6
R %5 B/ Test Result(s):
1. % B/Formaldehyde Content
3 E iR Wik LA TR R uoR/IPZE S R{E BT
Test Items Test Method Unit MDL Test Result Limit Conclusion
SR GB/T
m 20 At tH/N.D. <20 &P
Formaldehyde Content 2912.1-2009 eke & Rmess
¥ /Note: 1.1 H R /DT %4 HPR/N.D.=Not detected (<MDL)
2.pH
MRAE ‘
ot/ | ot RS oRlEE S Limit BT 2
Test Items Test Method Test Result JLEHOR Conclusion
Masks for children
pH GB/T 7573-2009 6.4 4.0~7.5 fi&/Pass

#%iE/Note: FEUA i AE AR (pH=6.40) /The extraction medium is potassium chloride solution (pH=6.40)

3.4 W/Appearance
BT E R T7 % KRR PRAER FLIH
Test Items Test Method Test Result Test requirements Conclusion
OESRRERE. ARTEL
SR TR, R | o s R, #
f ok, S i B HABAEEMR. HK. DE5K
i - it R PR B3
MHELARBRE
AT T/CNTAC 55-2020 | The appearance is clean, the shape R T U
’ be clean,and the shape should be | £F&/Pass

Appearance 6.1

is intact, and the surface is free of
damage and stain. Materials in
direct contact with skin is not be
dyed

intact. the surface shall not be
damaged or stained. Materials in
direct contact with skin should not
be dyed

R /R IB AN %S ( L) AR2AF

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

NCA01349089

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai EiSHE{TRIRILIEE1555
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TEST REPORT
#4545 Report No.:  SHC20040584-01 H3#H Date:  2020-04-24 301, 3L6Fi/Page3 of 6

4.0 P RBUE T B BR8] /Prohibitive aromatic amines
Far M 5 £/ Test Method: GB/T 17592-2011, GB/T23344-2009

‘ J5 EER R &R R sz
No. | H#l3 B/Test Items CAS No. MDL Test Result o
Limit(mg/kg) Conclusion
(mg/kg) (mg/kg)
1 4-F FEBL#/4-Aminodiphenyl 92-67-1 5.0 FHH/N.D. | 2EH/Forbidden | ff#/Pass
2 Tk # [%/Benzidine 92-87-5 5.0 FAGH/ND. | #5H/Forbidden | #F&/Pass
3 4-5( 41 B ZE i /4-Chloro-o-toluidine 95-69-2 5.0 FEH/ND. | ZEF/Forbidden | & /Pass
4 2-25J&/2-Naphthylamine 91-59-8 5.0 KEEH/N.D. | ZEH/Forbidden | FF&/Pass
5 AN E R E F 4/0-Aminoazotoluene 97-56-3 5.0 AFH/ND. | 22H/Forbidden | F7&/Pass
6 2'ﬁ%4'ﬁ%%$$ 99-55-8 5.0 K H/ND. | %5Hl/Forbidden | #F&/Pass
/2-Amino-4-nitrotoluene
%t 41 # % /p-Chloroaniline 106-47-8 5.0 FtsH/ND. | Z:H/Forbidden | £§&/Pass
8 2,4- " HH FEK/2,4-Diaminoanisole 615-05-4 5.0 FATH/ND. | ZEF/Forbidden | #F&/Pass
9 4’4"#%%*%Eﬁﬁ 101-77-9 5.0 FIH/ND. | A /Forbidden | & /Pass
/4,4'-Diaminodiphenylmethane
10 /3333?)%}&:2%; i 91-94-1 5.0 ARETH/ND. | ZH/Forbidden | #f&/Pass
11 3’3":“?3%%%3&@_ _ 119-90-4 5.0 RAGH/ND. | ZEf/Forbidden | 74 &/Pass
/3,3'-Dimethoxybenzidine
3,3"- " H BRI . )
12 /33" Dimethylbenzidine 119-93-7 5.0 FEEH/ND. | ZH/Forbidden | #f&/Pass
33-—HE 44— HFE KRR
13 | /3,3'-Dimethyl-4,4'-diaminodiphenylmet | 838-88-0 5.0 FIEH/ND. | %ZH/Forbidden | FF&/Pass
hane ;
14 | 2-FEH-5-FEZE/p-Cresidine 120-71-8 5.0 KEH/N.D. | ZEH/Forbidden | #F&/Pass
4A4-TBIE3 IR ER ,
15 144" Methylene-bis-(2-Chloro-aniline) 101-14-4 5.0 AAEH/ND. | #F/Forbidden | FF{/Pass
16 4. 4'- " F K EE/4,4'-oxydianiline 101-80-4 5.0 FFH/ND. | ZEH/Forbidden 7& Pass
17 4’41'":%_[%:%%% 139-65-1 5.0 KAEH/ND. | #EFi/Forbidden | #F&/Pass
/4,4'-Thiodianiline
18 L F ZE 4 /O-Toluidine 95-53-4 5.0 KA H/ND. | %:F/Forbidden | £F&/Pass
19 | 2,4-Z5 B #/2,4-Toluylenediamine 95-80-7 5.0 KFTH/ND. | %EF/Forbidden | %% /Pass
20 2,4,5-= B R [%/2,4,5-Trimethylanline 137-17-7 5.0 AFH/ND. | 2:F/Forbidden | f£F&/Pass
21 | ARE %% HEE/o-Anisidine 90-04-0 5.0 FAEH/ND. | #EH/Forbidden | #7#&/Pass
22 | 4-XEEMEEE/4-Aminoazobenzene 60-09-3 5.0 FHEH/N.D. | %EH/Forbidden | FF&/Pass
23 | 2,4-"HHEIEKE/2,4-Xylidine 95-68-1 5.0 FEH/N.D. | 25H/Forbidden | #F&/Pass
24 | 2,6 - HIEEIENE/2,6-Xylidine 87-62-7 5.0 FAH/ND. | #%H/Forbidden | #F&/Pass

ik /Remark: 1. mg/kg=2E 7% /T 5% (ppm) . /mg/kg=mg per kilogram (PPM).

R IR DB A R 55 ( L3 ) IR 2 7

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

NCA0134910

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai LimE{TEMREILEE1555
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#4545 Report No.:  SHC20040584-01 H#d Date:  2020-04-24 54T, $671/Paged of 6
2.N.D. =/NFFiEf HFR. /N.D.=Not detected ,less than MDL.
3AELITEE A, WY LR LR ATFIRIAE EITEN. / In the experimental range, the

banned aromatic amines listed in the above table were not detected.

5937 H /Physics project
T #{% 3% Test Instrument:
&2 BB E RHER O
Name of Test Equipment Equipment Number validity of calibration
F A ‘T‘" J-L
, %%ﬁ H"ﬁ{”_* ) E-023-011TD 2021/1/5
Electronic universal testing machine
ML R Test Results:
. . . FRAE FIH|5E
od B S| s %A Hfr R R .
] Limited Item(s)
Test items Test Method Test conditions Unit Test Results
Value Conclusion
H AR 258 7
Tensile breaking N 3.57 / /
strength of mask belt
OB E ERA 23°C, 50%RH, 24h;
Wi SR T/CNTAC sy

WrEd s /) st & B Test speed:

Breaking strength of 100mm/mi ey
e'a 'mg strength o mm/min - 70 e RIS
the joint between the Pass
mask belt and the
mask surface
ik WA AT RR, HRINEAEA.
Note: This product has no nose clip, this item is not applicable.
R R AR S5 ( i) ARA
ICAS TE;TIN_(‘:TECHNOLOGY SERVICE (SHANGHAI) CO., LTD N CA [j 1 3 4 g l 1

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai LiH{TERILEE1555
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WG4 5 Report No.:  SHC20040584-01 H# Date:  2020-04-24

#E & 8 F/Sample Photo(s)
M 22755 he {H T 3255 77 Tensile breaking strength of mask belt

%500, FL6Ti/Page5 of 6

U BT Before the test

RL& During the test

5% J5 After the test

R RSB AR 55 ( ki) AR A F NCA0134912

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai Ei§hR{TEIREILE 1552
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#4555 Report No.:  SHC20040584-01 H# Date:  2020-04-24 671, FL6T1/Page6 of 6

122 5 B T % 4 AL T 24 58 /7 Breaking strength of the joint between the mask belt and the mask surface

4% 17 Before the test B3 During the test *: :

RIS J5 After the test
B Y R T RETCAS £ 4R 45 {8

This photo is limited to ICAS used this report
#xxif 45 25 B End of the report***

SR IR B AR 55 ( kg ) AR 2 R NCA0134913

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAD CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai E@mHR{TFEEILE1552
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W45 Report No.:  SHC20040584-01A H# Date:  2020-05-08 100, $L370/Pagel of 3

RILBAM . EWEARIAE (RE) HRAF

Applicant : Raxwell Industrial Technology (Shanghai)Co., Ltd

H o RETEAHXEMZEE 1077 SEHKE 5 #3501

Address : 3501,5F Sunplus Building, No.1077 Zuchongzhi Rd ,Pudong New District, Shanghai

M5 & Sample Information

ERTE S :  RX2010K H &} 324k JLE 1 E#

Sample Name :  RX2010K series 3D children Mask (Japanese style)
#its

lot number 202003

e _—

Sample Qty.

CA BB R AR B R PR R A . ICAS DA BRI E bk, AARMBIESEER FIR0ME BRI, &R (30
SE#PEFT{E. Above information and sample(s) was/were submitted and certified by/on behalf of the applicant. ICAS was not =~ =
responsible for the authenticity of the sample,and quoted the information with no responsibility as to the accuracy,adequacy

and/or completeness.

PR

Sample No. C20040584-01

PR H

Date of Sample Received 2020-04-20

A A H 39

Sample Test Period 2020-04-20~2020-05-08

I A2 Test content:

35 H : BB T,

Test Item(s) : Please refer to next page(s).

Rl 77k : EERLTH.

Test Method(s) : Please refer to next page(s).

HRE MR : T/CNTAC 552020 § RATZHEOE)
Reference to : T/CNTAC 55-2020 ‘Civil sanitary mask’
ERIIERES : BB TR,

Test Results : Please refer to next page(s).

Prepared by: Reviewed by:

(THa3) (Ff=3H) \gﬂwmorized signatory: 5[ 3£ 55)

R SR F N AR MR 25 ( B3 ) AR 2 | NCA(0184535

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAD) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai B E{TEEILEE1552
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5% S Report No.:  SHC20040584-01A H#H Date:  2020-05-08 271, F£370/Page? of 3
Ky 45 B8/ Test Result(s):
LR
R E R 75 Hpr Rl IEE S FRE i
Test item Test Method Unit Test Results Limit conclusion
o T CFUle 0 Lo iy
Total plate count Pass
K e #f 1 AT H A e
Coliform N.D. Not detectable Pass
EHEWERE : Akt AE iy
Staphylococcus aureus N.D. Not detectable Pass
. GB 15979-2002
Y IRER:32 9] , At H AFAE Sy
Streptococcus hemolyticus N.D. Not detectable Pass
SRR / Aoty ANPGRS N
Pseudomonas aeruginosa N.D. Not detectable Pass
HE %S5 CFUle . — HE
The total number of fungal Pass
2550043t 382 % /Parcticle filtration efficiency 408 I ¥ #/Bacterial filtration efficiency
W A SEA S FRER | %%
Test item tnspeckson.of Test Result Requirement | conclusion
environmental conditions
1# 24 3#
93.56 94.23 94.08
WAL 41 8 R S IMURL Aerosol chamber: NaCl;
(Mt (%) SIEMERE Concentration of R
Particle filtration Aerosol chamber: 15mg/m?; =90 Pa:s
efficiency (18~25) C I8 /¥ Temperature: 23.5°C;
(Non-oil aerosols) (30~70) %RH AHXTVEFE Relative humidity: 36.0% ;
(%[ i & Flow: 30L/min)
(YY 0469-2011)
ME L IERE (%) (YY 0469-2011) PN
Bacterial filtration 1# 24 34 =95 péss
efficiency (BFE) 100 100 100

SR R B AN 55 ( Li#g ) AR 2 H

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

NCA01394536

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai LB HE{FEIREILIE1552
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MEH S Report No.:  SHC20040584-01A H¥H Date:  2020-05-08 55379, 3L37i/Page3 of 3

## 5 8 F/Sample Photo(s)

BEHE A (X PR T REICASBE 6 4R 5 1 F
This photo is limited to ICAS used this report
*xxdf 45 25T End of the report***

SR AR R I AT 25 (138 ) TR 4% NCA 0194537

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai _EiSHE{FERILE1552




